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- | o Test Report

Page (1)/T.(2) KOIA

waww, keia, of. v, 169 Newon-1o fuk-gu Die-gu Koven Tek 053-351-B673, Faw 053-351-8361

1. Test Report No: 2020-135 Page (2)/T.(2)

|
2. Qllent | Test Report No: 2020-135

Solar UVB transmittance (280 ~ 315)nm | % 41.06 \

|
i Solar UVA transmittance (315 ~ 380) nm % | 6895 3

Luminous transmittance(Ty) (380 ~ 780) nm ‘ % 91,74 !

 Test Method|1) Requirement; 254 mm, 68.0 g steel ball / Kigh 127 m |
# Test Method[2) Requirement: 635 mm, 1.06 g steel ball / velocities form 45.77 10 4689 m/s |
# Refer 10 attachment

|
| - Company name; DIROS | Attachment 1, Test sample before preprocessing
! - Address: 14, Wondae-ro 21-gil, Buk-gu, Daegu, Republic of Korea
| 3 Test Modek: 5801 5601
4. Location of Test Il Permanent Laboratory(Adidress: 169 Nowerrna Buk-gu, Deegu, Republic of Korea) [ Ch Ste Testing
| 5. Test Method(information)
! (1) ANSI 787.1:2015(9.6) (2) ANSI 787.1:2015(9.12)
| (3) KS G ISO 12311:2014(7.1) :
| 6 Test Date: Mar. 26th, 2020 -  Mar. 31st, 2020 (
7. Test Result | ;
Test Model Test tems Unit Test Results Test Method | | 5
‘ | Left | No defect | o ]
Drop Ball Test | | Right | No defect | n
i | left | No defect
! o High Velocity Impact Test | might | No defect (2 “

- End of report -

Affirmation 9 s
Name: Bomi, Kim 2 Name: Harry, Kim [l

Nete 1. The test results on this test report are an'y limited 1o the samples and sample name provided by the customer. The results do not
guaiantee the cuality of all products of the customer.
2. The test report shall not be used for public relation, advertisament, lawsult and any other purposes outside the scope of its defined |
ugage without agreerment by Korea Optical Industry Agency.
3. The test report incudes the test result performad in accordance with fest method which Is presented by client

Tested By | Technical Manager

The abowe testing certificate Is the accredited fest resall by Korea Laberatory Accreditation Schenn, which signed the ILAC-MRA

Mar. 31st, 2020 "4®]
Accredited by KOLAS, Republic of KOREA

Korea Optical Industry Ag

* Yo can check the authenticity of this test report by the Relephone(Tel 053.351-8673)
KOIA-KQP-15-F05(01):2019.09.16. (RS UYTEY

KOIA-KQP-15-F06{01):2019.09.16. (e E R
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2, ol=ixt
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S F 4 0PENA 87 HOE2
3. MEW: $6-01
4 NEEL: @ DA HEES: O 57 SRR 169)
5 Al
(1) ANSI Z87.1:2015(9.6)
(3) KS G 1SO 12311:2014(7.1)
6 AIEZIZk 20201 038 262 -

Holzig1) /& 2)

D sgAEd

(2) ANSI Z87.1:2015(9.12)

20204 038 1Y

7. Mgt
A=Y Alggs £ Algdat Ay |
[ < OlNES
s - | & DI éi%% m
= = ol&plg
o1 | b s | oggs | @
|2 Uve RI1E @80 - 315) nm % | 41.06 |
EjYE UVA EDHE (315 ~ 380) nm % | 68.95 3
AMEDHE (380 ~ 780) nm % 91.74
W OAEYEMY 8FEY: FF AE 254 mm, 6849/ =0 127 m
HOAEYER)2 RFEY: 2 X5 635 mm, 106 g / SE(4577 ~ 4689) m/s
* HEHE
|
o 1 R Tl aeiRt
4 maso | |8 szaa Ty

B2 1. 0] WEAME QBRI ATE AR U AR BRE AMP FB2X, NFE ME o BN NEY cie BEE BSOS Beuch

2 0] HEAE B 21l A MY B do| B, MY UMD N 2¢822 ABY 4 RO, 85 02 ASE UYL |

5 O 45 ME IEIXTE MAIE MEYV0] ol MHURILC |

§ AEME AN RREYHR Labaratery Accreditation G YUYUY Mutual Aecogniton  Arrangzment]
AU UV TKOLADRHE] BENE Lol B ABBAYUCL .

20204 038 3¢

sanzon o (K QHEEIMATIS AT

|t AR W MYYEH UAORE YN Mol ez BofsiA?| HELIc053-351-8673)

: KOIA-KQP-15-FO3(01):2019.09.16. (peiT el AT SN

MODEL : SB-01
3 BODY :PVC
L E NS : Polycarbonate (anTi-FoG coating)

STRAP : Polyester
D ATE : Mars. 2020

{Package>
1BOX = 15PCS
Tenn 1PCS =65¢
I 7 1BOX =1.2 kg
- 6o ﬁi‘ 1C/T =18kg
< * Approximate Weight.

ES KCS: 20-AVIGM-0005
FEATURES

PVC body, soft and easy to bend; It is comfortable to wear.

Adjustable elastic strap: consumer can adjust the strap to fit one's head size.

1
2
3|To wear glasses, and also can be used separately.
4

This lenses have anti-fog coating that keeps your glasses clean.

Scope Of Appllcatlon
< Protects against impacts, dust, airborne particles and chemical splashes, >

Grinding, Paint Spraying, Chemical Plant, Mine, Hospital
Lab Work, Woodworking, Mechanics, , and More!
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st2 | oHE | KCS| KORAS AlEaky HEsr= ITEM MODEL | KCS | KORAS Test Report Test Result
Zpus Drop Ball Test
o] ANSI 787.1:2015 o ANSI Z87.1:2015
k=] High Velocity Impact Test
Ef¥Z UVB £1H2 Solar UVB-transmittance
KS G ISO 12311:2014 |Ej%¥Z UVA EItE KS G ISO 12311:2014  |Sclar UVA-transmittance
Al EIHE Luminous transmittance
T20kE M Stability at an elevated temperature
B-0202| O EN 166:2002 (W=t B-0202 [s] EN 166:2002 Resistance to ignition
X =] X Protection against high-speed particles
TE Construction
EHEE Filter materal and surface quality
1SO 12311:2013 1SO 12311:2013
ZEHF(E et Filter Category (Descriptive label)
=2 Refractive Power
= KS P 4404:2009 = GOGGLES KS P 4404:2009 Refractive Power
pia=it Drop Ball Test
ANSI Z287.1:2015 ANSI Z87.1:2015
=t ] High Velocity Impact Test
(o] Ef g2t UVB £1HE (0] Solar UVB-transmittance
KS G ISO 12311:2014 |Ef¢Z UVA E1h2 KS G I[SO 12311:2014  (Solar UVA-transmittance
Al Rt Luminous transmittance
1208y Stability at an elevated temperature
SB-01| © SB-01 (o}
BS EN 166:2002 Ljjershe BS EN 166:2002 Resistance to ignition
Dd=A Prctection against high-speed particles
X = X Construction
EHER Filter materal and surface quality
KS G ISO 12311:2014 KS G IS0 12311:2014
LEYEF (LYY Filter Category {Descriptive label)
ZEH Refractive Power
D20k H g Stability at an elevated temperature
BS EN 166:2002 Lyl BS EN 166:2002 Resistance to ignition
H O] A | 5o~ % n&sy FACE FACE % % Protection against high-speed particles
1 aie || :
= s 2Rt SHIELD | SHIED Drop Ball Test
ANSI 787.1:2015 ANSI Z87.1:2015
=2 Refractive Power
KS P 8147:2008 Alg E0H= KS P 8147:2008 Luminous transmittance




